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Nemko Dallas, Inc. FCC PART 15, SUBPART C
LOW POWER TRANSMITTERS

EQUIPMENT: CB550 Callbox PROJECT NO.:2L0132RUS1
Section 1. Summary of Test Results
Manufacturer: Indyme
Model No.: CB550 Callbox
Sample No.: 1
Generd: All measurements are traceable to national standards.

These tests were conducted on a sample of the equipment for the purpose of demongtrating compliance
with Part 15, Subpart C, Paragraph 15.231. All tests were conducted using measurement procedure
ANS| C63.4-1992. Radiated emissions are made on an open area test Site. A description of the test
fadility ison file with the FCC.

& New Submission D Production Unit

D Class |l Permissve Change & Pre-Production Unit

THIS TEST REPORT RELATESONLY TO THE ITEM(S) TESTED.

THE FOLLOWING DEVIATIONS FROM, ADDITIONS TO, OR EXCLUSIONS FROM THE TEST
SPECIFICATIONS HAVE BEEN MADE. NONE
See* Summary of Test Data’.

NviAD
NVLAP LAB CODE: 100426-0

NEMKO Dallas Inc. authorizes the above named company to reproduce this report provided it is reproduced in its entirety and
for use by the company’s employees only.

Any use which athird party makes of this report, or any reliance on or decisions to be made based on it, are the responsibility of
such third parties. NEMKO Dallas Inc. accepts no responsibility for damages, if any, suffered by any third party as aresult of
decisions made or actions based on this report.

This report applies only to the items tested.
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Nemko Dallas, Inc. FCC PART 15, SUBPART C
LOW POWER TRANSMITTERS
EQUIPMENT: CB550 Callbox PROJECT NO.:2L0132RUSL

Summary Of Test Data

Name of Test Paragraph No. Results
Transmisson Requirements 15.231(a) Complies
Radiated Emissons 15.231(b) Complies
Occupied Bandwidth 15.231(c) Complies
Fregquency Tolerance 15.231(d) N/A
Alternate Field Strength Requirements 15.231(e) N/A
Powerline Conducted Emissions 15.207 N/A

Footnotes:

1) The device operates above 70 MHz
2) The device is not a periodic transmitter
3) The device is battery powered.
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Nemko Dallas, Inc. FCC PART 15, SUBPART C
LOW POWER TRANSMITTERS
EQUIPMENT: CB550 Callbox PROJECT NO.:2L0132RUSL

Section 2. Equipment Under Test (E.U.T.)

General Equipment Information
Freguency Range: 303.825 MHz (Nominal)

Operating Frequency(ies) of Sample: 303.86 MHz

Type of Emission: Digital
Supply Power Requirement: Lifetimeintegra battery
Duty Cycle Correction Factor: -15.6 dB
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Nemko Dallas, Inc. FCC PART 15, SUBPART C
LOW POWER TRANSMITTERS
EQUIPMENT: CB550 Callbox PROJECT NO.:2L0132RUSL

Description of E.U.T.

The unit isamicroprocessor controlled callbox that isa sdlf contained low transmit power unit with an
integrd lifetime battery (estimated lifetimeis 7-10 years under normd use). Itisinddledina
nonconductive plastic enclosure with customer specific graphic overlays.

The unit operates a anomind frequency of 303.825 MHz using an RFM TX5003 hybrid transmitter
module and a permanently attached wire antenna

Modifications Incorporated in E.U.T.

The EUT has not been modified from what is described by the brand name and unique type
identification stated above.
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Nemko Dallas, Inc. FCC PART 15, SUBPART C
LOW POWER TRANSMITTERS
EQUIPMENT: CB550 Callbox PROJECT NO.:2L0132RUSL

Justification

The E.U.T. was configured for testing as per typica ingtalation.

The following combinations were investigated to establish worst case configuration:
(1) Lyingflat

(2) Upright

(3) Lying on edge

Exercise Mode

The E.U.T. exercise mode used during radiated and conducted testing was designed to exercise the
various system components in a manner smilar to typicd use.

Exer cise mode:
(1) Transmit full power
2
©)
(4)
©)
(6)
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Nemko Dallas, Inc. FCC PART 15, SUBPART C
LOW POWER TRANSMITTERS
EQUIPMENT: CB550 Callbox PROJECT NO.:2L0132RUSL

Section 3. Equipment Configuration

Equipment Configuration List:

[tem Description Model No. Serial. Rev.

(A) | Cdlbox CB550 None

(B)

Inter-connection Cables:

[tem Description Length (m)

(1) | There are no interconnecting cables

@

Configuration of the Equipment Under Test (E.U.T)

T

CB530
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Nemko Dallas, Inc. FCC PART 15, SUBPART C
LOW POWER TRANSMITTERS

EQUIPMENT: CB550 Callbox PROJECT NO.:2L0132RUS1
Section 4. Transmission Requirements
NAME OF TEST: Transmisson Requirements PARA. NO.: 15.231(a)
TESTED BY: David Light DATE: 5/30/2002
Minimum Standard: 15.231(a) Continuous tranamissions such as voice, video

or datatransmissions are not permitted.

15.231(a)(1) A manudly operated tranamitter shal employ
aswitch that will automeaticaly deectivate the tranamitter
within not more than 5 seconds after being released.

15.231(a)(2) A tranamitter activated automaticaly shall
cease transmission within 5 seconds of activation.

15.231(a)(3) Periodic transmissions at regular pre-
determined intervas are not permitted. However palling

or supervisory transmissions to determine system integyrity
of transmitters used in security or safety gpplications are
dlowed if the periodic rate of transmission does not exceed
one transmission of not more than one second duration per
hour for each trangmitter.

15.231(a)(4) Intentiond radiators which are employed for
radio control purposes during emergenciesinvolving fire,
Security, and safety of life, when activated to Sgnd an
adarm, may operate during the pendency of the darm.

Test Results: Complies.

Test Data: Compliance was determined by verification of technica
gpecifications and a functiona test on the equipment.
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Nemko Dallas, Inc. FCC PART 15, SUBPART C
LOW POWER TRANSMITTERS
EQUIPMENT: CB550 Callbox PROJECT NO.:2L0132RUSL

Rationale for Compliance with Transmission Requirements

15.231(a)(1) X Manud activation

. . TX deactivation ti
15.231(a)(2) : | [ ] Automatic activation Ivetion time:

|| Regular, predetermined transmissions

15231()(3) [] Polling or supervisory transmissons

TX rate and duration:

15.231(3)(4) : | | Alarm device operating during the pendancy of aarm condition

D Non-darm device

Page 10 of 27




Nemko Dallas, Inc.

EQUIPMENT: CB550 Callbox

FCC PART 15, SUBPART C
LOW POWER TRANSMITTERS
PROJECT NO.:2L. 0132RUS1

Test Data — Transmission Requirements

Nemko Dallas, Inc.

Dallas Headquarters:

802 N. Kealy
Lewisville, TX 75057
Tel: (972) 436-9600
Fax: (972) 436-2667

Data Plot Transmitter Release Time
Page 1 of 1 Complete X
Job No.: 20132 Date: ___5/30/2002 Preliminary:
Specification:  15.231(a)(1) Temperature(°C): 24
Tested By: David Light Relative Humidity(%) 40
EU.T. CB550
Configuration:  TX
Sample Number: 1
L ocation: Labl RBW: Refer to plots Measurement
Detector Type: Peak VBW: Refer to plots Distance; m
[Test Equipment Used
JAntenna: Directional Coupler:
Pre-Amp: Cable#1: 1629
Filter: Cable#2:
Receiver: 1464 Cable#3:
|Attenuator #1 Cable #4:
Attenuator #2: Mixer:
JAdditional equipment used: 802
M easurement Uncertainty: +-17dB
ATTEM 1B8dEBE AMER —Z3 . 3=2dE
FL —18. . EAdEBEm 18d B~ 2. 71EY=zec
AR
T|2. 7167 gec
DI=z3133 4E
gttt oL T PR
CEMTER 2H32. 8B23333MH=z SPAM BHz
*¥*REBMW Z2EEKH=z UEBLK Z2EBkH=z ¥SWF 5. BB8=zac
Notes: Transmitter releasetime eguals 2.72 seconds
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Nemko Dallas, Inc. FCC PART 15, SUBPART C
LOW POWER TRANSMITTERS

EQUIPMENT: CB550 Callbox PROJECT NO.:2L0132RUS1
Section 5. Radiated Emissions
NAME OF TEST: Radiated Emissions PARA. NO.: 15.231(b)
TESTED BY: David Light DATE: 5/31/2002

Minimum Sandard:

Permissible Fidd Strength Limits (M omentarily Operated Devices

Fundamental Frequency Field Strength of Fundamental Field Strength of Unwanted Emissions
(MH2z) MicrovoltsMeter at 3 meters; (watts) MicrovoltsMeter at 3 meters; (watts)
40.66 - 40.70 2,250 225
70-130 1,250 125
130-174 1,250t0 3,750 12510 375
174-260 (note 1) 3,750 375
260-470 (note 1) 3,750 to 12,500* 37510 1,250
Above 470 12,500 1,250
Notes:
# Use quasi-peak or averaging meter. For 130 - 174 MHz: FS(microvolts/m) = (56.82 x F) - 6136
* Linear interpolation with frequency F in MHz For 260 - 470 MHz: FS(microvolts/m) = (41.67 x F) - 7083

Any emissions that fall within the restricted bands of 15.205 shall not exceed the following limits:

Frequency Field Strength Field Strength
(MH?2) (mV/m @ 3m) (dB @3m)
30-88 100 400
83- 216 150 435
216 - 960 200 46.0
Above 960 500 54.0
Test Results: Complies. Thewors-case emisson level is 70.2 dBnV/m @ 3m at

303.8 MHz. Thisis4.5 dB beow the specification limit of 74.7 dBm/m.

The device was tested with afully charged battery.

Test Data: See attached table.

Above 1 GHz a spectrum analyzer and low noise amplifier are used to measure emission levels. The
spectrum analyzer resolution bandwidth was set to 1 MHz and video bandwidth was 1 MHz.

In the case of handheld equipment, the E.U.T. is rotated in three planes to obtain worst-case results.
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Nemko Dallas, Inc. FCC PART 15, SUBPART C
LOW POWER TRANSMITTERS
EQUIPMENT: CB550 Callbox PROJECT NO.:2L0132RUSL

Test Data - Radiated Emissions

Dallas Headquarters:

802 N. Kealy
N e m o Lewisville, TX 75057
: Tel: (972) 436-9600

Fax: (972) 436-2667
Nemko Dallas, Inc.

Data Plot Duty Cycle
Page 1 of 2 Complete X
Job No.: 210132 Date: ___5/30/2002 Preliminary:
Specification:  15.231 Temperature(°C): 24
Tested By: David Light Relative Humidity(%) 40
E.U.T. CB550
Configuration:  Tx
Sample Number: 1
L ocation: Lab1l RBW: Refer to plots Measurement
Detector Type: ___Peak VBW: Refer toplots Distance_______m
[Test Equipment Used
JAntenna: Directional Coupler:
Pre-Amp: Cable#1: 1629
Filter: Cable#2:
Receiver: 1464 Cable#3:
|Attenuator #1 Cable #4:
Attenuator #2: Mixer:
JAdditional equipment used: 802
M easurement Uncertainty: +-17dB
ATTEM 1BAdE AMER —3E6 . BV dE
FL —18.  AdBEm 1AdE~ Q1 ¥ p=
*
AR
T|917 |ps
—-36]6¥ dB
= M ™ M - - ml T ]
CEMTER 3283 8E3333MH=z SPAM BHz
*¥*REMW 28k H=z UEBLK Z28kH=z ¥S5WP 5@, Bms
Notes: Each pulsewidth equals 917uS
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Nemko Dallas, Inc.

EQUIPMENT: CB550 Callbox

FCC PART 15, SUBPART C
LOW POWER TRANSMITTERS
PROJECT NO.:2L. 0132RUS1

Test Data — Continued

Q) Nemko

Dallas Headquarters:
802 N. Kealy
Lewisville, TX 75057
Tel: (972) 436-9600
Fax: (972) 436-2667

Nemko Dallas, Inc.
Data Plot Duty Cycle
Page 2 of 2
JJob No.: 210132 Date;_5/30/2002
Specification: 15.2 Temperature(°C): 24
Tested By: David Light Relative Humidity(%) 40
EU.T. CB550

Configuration:  Tx

ATTEM 1B8dEB
FL —18.B8dBm 18d B

SHEFRPTINE
168 | m=

B |

1t 1

CEMTER 2832 BE3333MH=
¥FEBI 28kH= LWEBELE ZAkKH=z

SPAM BH=z
¥SMP 188ms

Notes: 18 pulses per 100mS equals 16.51mS per 100 mS

20100(16 51/100) = -15.6 dB Correction factor
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Nemko Dallas, Inc. FCC PART 15, SUBPART C
LOW POWER TRANSMITTERS
EQUIPMENT: CB550 Callbox PROJECT NO.:2L0132RUSL

Test Data — Continued

Dallas Headquarters:
802 N. Kealy
Lewisville, TX 75057
Tel: (972) 436-9600

Nemko

NEMKO Dallas, Inc. Fax: (972) 436-2667
Radiated Emissions Data
Complete X Job #: 2L0132R Test#: RE-1
Preliminary Page 1 of 1
Client Name : INDYME
EUT Name : CALLBOX
EUT Model #: CB550
EUT Part # : NA
EUT Serial #: None
EUT Config. : Lying flat (worst case) Tx full power
Specification :  15.231(b) Reference :
Rod. Ant. #: Temp. (deg. C): 22 Date: 5/31/02
Bicon Ant.#: Humidity (%) : 45 Time : 6:30
Log Ant.#: 1034 Staff : Light
Bilog Ant.#: Photo ID: None
Dipole Ant.#: Peak Bandwidth: 100 kHz
Cablet#: 1983 Location: AOATS Video Bandwidth 100 kHz
Preamp#: 791 Distance: 3m
Limiter#: NA
Atten #: NA
Detector#: 1464
Meas. Ant. Duty Meter | Antenna Path RF Corrected Spec. CR/SL | Pass
Freq. Pol. Cycle Reading | Factor Loss Gain Reading limit Diff. Fail
(MHz) (H/V) (dB) (dBuV) (dB) (dB) (dB) (dBuVv/m) | (dBuV/m) (dB) Unc. JComment
303.8 \Y -15.6 49.7 | 20.4 4.6 0.0 59.1 747 | -15.6 | Pass
607.6 \Y -15.6 305 | 19.2 6.7 23.2 17.6 54.7 | -37.1 | Pass|Noise floor
911.4 \ -15.6 31.0 | 24.7 8.6 23.8 24.9 54.7 | -29.8 | Pass |Noise floor
303.8 H -15.6 608 | 204 4.6 0.0 70.2 74.7 -4.5 | Pass
607.6 H -15.6 37.8 18.9 6.7 23.2 24.6 54.7 -30.1 | Pass
911.4 H -15.6 31.0 | 21.8 8.6 23.8 22.0 54.7 | -32.7 | Pass |Noise floor
There were no emissions detected above the 2nd harmonic
Spectrum was scanned to the 10th harmonic
.\EMCShare\AUTOMATE\DATASHTS\RADEMEV Rev C.xIs  Document Control #EMC DS EM RAD HFE
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Nemko Dallas, I nc. FCC PART 15, SUBPART C
LOW POWER TRANSMITTERS
EQUIPMENT: CB550 Callbox PROJECT NO.:2L0132RUS1

Radiated Photographs (Worst Case Configuration)
FRONT VIEW

REAR VIEW
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Nemko Dallas, Inc. FCC PART 15, SUBPART C
LOW POWER TRANSMITTERS

EQUIPMENT: CB550 Callbox PROJECT NO.:2L0132RUSL
Section 6. Occupied Bandwidth
NAME OF TEST: Occupied Bandwidth PARA. NO.: 15.231(c)
TESTED BY: David Light DATE: 5/30/2002
Minimum Standard: 15.231(c) The bandwidth of the emission shdl be no wider than

0.25% of the center frequency for devices operating above 70 MHz
and below 900 MHz. For devices operating above 900 MHz, the
emisson shdl be no wider than 0.5% of the center frequency.
Bandwidth is determined at the points 20 dB down from the modulated

carrier.
Test Results: Complies. See attached graph.
Test Data: See attached graph.
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Nemko Dallas, Inc.

EQUIPMENT:

CB550 Callbox

FCC PART 15, SUBPART C
LOW POWER TRANSMITTERS
PROJECT NO.:2L. 0132RUS1

Test Data — Occupied Bandwidth

Nemko

Nemko Dallas, Inc.

Dallas Headquarters:
802 N. Kealy
Lewisville, TX 75057
Tel: (972) 436-9600
Fax: (972) 436-2667

Data Plot 20 dB Bandwidth
Page 1 of 1 Complete
Job No.: 210132 Date: __ 7/11/2002 Preliminary:
Specification: 15.231(c) Temperature(°C): 24
Tested By: David Light Relative Humidity (%) 40
E.U.T. CB550
Configuration:  Tx
Sample Number: 1
L ocation: Lab1 RBW: Refer to plots Measurement
Detector Type: Peak VBW: Refer to plots Distance: na m
T est EQuipment Used
|Antenna: Directional Coupler:
Pre-Amp: Cable #1: 1629
Filter: Cable #2:
Receiver: 1036 Cable #3:
IAttenuator #1 Cable #4:
|Attenuator #2: Mixer:
|Additional equipment used: 802
M easurement Uncertainty: +/-1.7 dB
< Marker 1 [T1T11 RBU 50 kHz RF At 1D dB
RefT Lvl -50.41 dBm vVBW 50 KHz
—20 dBm 303 .B36B4419 MH=z SWT BE m= Umit dBm
-20
Vi ([T11 -30. 41 dEM| g
303.83684419 MH=
-3a ~T[TTT3 D[ UG dB
77 .34218437 KHZz
—-40
=50
-B0
=70
-B0
-350
—-1D0 1
I L I ’l '
-110
-120
Center 303.A73832D3 MHz 116.75 kHz/, Span 1.1875 MH=z
Ppate: 11.JUL .20D2 0R:HF9:49
Notes:

Page 18 of 27



Nemko Dallas, Inc. FCC PART 15, SUBPART C
LOW POWER TRANSMITTERS
EQUIPMENT: CB550 Callbox PROJECT NO.:2L0132RUSL

Section 7. Frequency Tolerance
Devices in the Frequency Band 40.66 - 40.77 MHz

NAME OF TEST: Fregquency Tolerance PARA. NO.: 15.231(d)
TESTED BY: DATE:
Minimum Standard: 15.231(d) For devices operating within the frequency band 40.66 -

40.70 MHz, the bandwidth of the emission shal be confined within the
band edges and the frequency tolerance of the carrier shal be £0.01%.

This frequency tolerance shal be maintained for a temperature variation
of -20 degrees to +50 degrees C at norma supply voltage, and for a
vaiation in the primary power supply voltage from 85% to 115% of the

rated supply voltage at a temperature of 20 degrees C. For battery
operated equipment, the equipment tests shdl be performed using a

new battery.
Test Results: Not Applicable. The device does not operatein thisrange.
Test Data: See attached graph.
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Nemko Dallas, Inc.

EQUIPMENT: CB550 Callbox

FCC PART 15, SUBPART C
LOW POWER TRANSMITTERS
PROJECT NO.:2L. 0132RUS1

Section 8.

Periodic Alternate Field Strength Requirements

NAME OF TEST: Periodic Alternate Field Strength Requirements

TESTED BY:

PARA. NO.: 15.231(e)

DATE:

Minimum Sandard:

Test Results:

Test Data:

15.231(e) Intentional radiators may operate a a periodic rate
exceeding that specified in paragraph (@) of this section and may be
employed for any type of operation, including operation prohibited in
paragraph (a) of this section, provided the intentiond radiator complies
with the provisions of paragraphs (b) through (d) of this section, except
the field strength table in paragraph (b) of this section is replaced by the
following.

Fundamental Frequency Field Strength of Field Strength of
(MH2) Fundamental Spurious Emissions
(microvoltsmeter) (microvoltYmeter)
40.66 - 40.70 1,000 100
70-130 500 50
130- 174 500 to 1,500 50to 150
174 - 260 1,500 150
260-470 1,500 to 5,000 150 to 500
Above 470 5,000 500

In addition, devices operated under the provisions of this paragraph
shdl be provided with a means for automaticdly limiting operation so
that the duration of each tranamisson shdl not be greater than one
second and the silent period between transmissions shdl be at least 30
times the duration of the tranamisson but in no case less than 10
seconds.

Not applicable. The deviceisnot a periodic transmitter.

See attached table.
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Nemko Dallas, Inc. FCC PART 15, SUBPART C
LOW POWER TRANSMITTERS

EQUIPMENT: CB550 Callbox PROJECT NO.:2L0132RUSL
Section 9. Powerline Conducted Emissions

NAME OF TEST: Powerline Conducted Emissons PARA. NO.: 15.207

TESTED BY: DATE:

Minimum Sandard:

Frequency(MHZz) Maximum Powerline Conducted RF Voltage
mv dBmv

0.45-30.0 250 48

Test Results: Not applicable. The deviceis battery power ed.

Test Data: See attached graphs and table.

Method Of M easurement: (Procedure ANSI C63.4-1992)

Measurements were made using a spectrum analyzer with 10 kHz RBW, Peak detector. Any emissons
that are close to the limit are measured using a test recaiver with 10 kHz bandwidth, CISPR Quas-
Peak detector.

Broadband emissions are identified by switching the receiver detector function from Quasi-Pesk to
Average. If the amplitude of the emisson drops by 6 dB or more then the emisson is classfied as
broadband and the Quasi-Peak level is reduced by afactor of 13 dB.

All emissonswithin 10 dB of limit have been recorded.
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Nemko Dallas, Inc.

EQUIPMENT: CB550 Callbox

FCC PART 15, SUBPART C
LOW POWER TRANSMITTERS
PROJECT NO.:2L. 0132RUS1

Section 10.

Block Diagrams

Conducted Emissions

E.U.T.

Occupied Bandwidth, Duty Cycle

L.I.S.N.

COMPUTER

SPECTRUM
ANALYZER OR

E.U.T.

TEST RECEIVER

Spectrum
Analyzer
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Nemko Dallas, Inc.

EQUIPMENT: CB550 Callbox

FCC PART 15, SUBPART C
LOW POWER TRANSMITTERS
PROJECT NO.:2L. 0132RUS1

Outdoor Test Site For Radiated Emissions

|.7

Specified Test Distance—»l
A
Open Area Test Site [>|:|

ppropriate
Antenna

Spectrum Analyzer

1]

Preamplifier

T

High
Pass
Filter

:|_/

*Optional

Radiated Emissons30 MHz - 1 GHz

The spectrum was searched up to the 10™ harmonic of the fundamental frequency of operation.

Page 23 of 27



Nemko Dallas, Inc. FCC PART 15, SUBPART C
LOW POWER TRANSMITTERS

EQUIPMENT: CB550 Callbox PROJECT NO.:2L. 0132RUS1
[ = <)

|: 3m :i

Free Space Chamber D

= <]
High
Spectrum Analyzer | Preamplifier [ | Pass [ }—
Filter
* Optional
Radiated Emissions above 1 GHz
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Nemko Dallas, Inc.

EQUIPMENT: CB550 Callbox

FCC PART 15, SUBPART C
LOW POWER TRANSMITTERS
PROJECT NO.:2L. 0132RUS1

Section 11. Test Equipment List
Nemko IO} Description Manufacturer Serial Number| Calibration
Model Number Date
1484 Cable 2.0-18.0 Ghz Storm N/A 06/01/01
PR90-010-072
1485 Cable 2.0-18.0 Ghz Storm N/A 06/01/01
PR90-010-216
1464 Spectrum analyzer (2 yr cal) Hewlett Packard 3551A04428 01/02/01
8563E
1304 HORN ANTENNA ELECTRO METRICS 6151 07/30/01
RCA-60
1016 Pre-Amp HEWLETT PACKARD 2749A00159 05/30/01
8449A
791 PREAMP, 25dB ICC 398 08/16/01
LNA25
1034 ANTENNA,LP A.H. SYSTEMS 121 05/09/02
SAS-200/510
1983 CABLE KTL N/A 09/25/01
Site A OATS
1629 CABLE, 6 ft MEGAPHASE N/A CBU
10311 1GVT4
802 Near Field Probe Set EMCO 103 N/A
7405
1036 Spectrum Analyzer Rohde & Schwarz 830844/006 12/18/01
2 yrcal FSEK30
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Nemko Dallas, Inc. FCC PART 15, SUBPART C
LOW POWER TRANSMITTERS
EQUIPMENT: CB550 Callbox PROJECT NO.:2L0132RUSL

ANNEX A - RESTRICTED BANDS
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FCC PART 15, SUBPART C
LOW POWER TRANSMITTERS
PROJECT NO.:2L. 0132RUS1

Nemko Dallas, Inc.

EQUIPMENT: CB550 Callbox

Annex A Restricted Bands of Operation

(8) Except as shown in paragraph (d) of this section, only spurious emissions are permitted in any of the
frequency bands listed below:

MHz MHz MHz GHz
0.090-0.110 16.42-16.423 399.9-410 45515
049-051 16.69475-16.69525 608-614 5.35-5.46
2.1735- 21905 16.80425-16.80475 960-1240 7.257.75
3.020- 3.026 25.5-25.67 1300-1427 8.025-85
4125-4.128 375-38.25 1435-1626.6 9.0-9.2
A4.17725- 417775 73-74.6 1645.5-1646.5 9.395
4.20725 - 4.20775 74.8-75.2 1660-1710 10.6-12.7
6.215-6.218 108-121.94 1718.8-1722.2 13.25-134
6.31175 - 6.31225 123-138 2220-2300 14.47-145
8.291 - 8.294 149.9-150.05 2310-2390 15.35-16.2
8.362 - 8.366 156.52475-156.52525 2483.5-2500 17.7-21.4
8.37625 - 8.38675 156.7-156.9 2655-2900 22.01-23.12
8.41425 - 8.41475 162.0125-167.17 3260-3267 23.6-24.0
12.29- 12.293 167.72-173.2 3332-3339 31.2-31.8
1251975 - 12.52025 240-285 3345.8-3358 36.43-36.5
1257675 - 1257725 322-335.4 3600-4400 Above 38.6
13.36- 1341
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